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TESTS ON RAISED ACCESS FLOOR SYSTEM

INTRODUCTION

Access Floor panels, pedestals and adhesives were provided by the client for use in
the test programme. The required panels and pedestals were selected at random from
those provided and subjected to testing in accordance with the relevant tests specified
in the "F2A MOB PF2Z PS/2PU - March 1992 Specification”.

DESCRIPTION OF PANELS AND PEDESTALS

The panel consisted of a paricleboard core 5398mm x 599mm by 30mm thick with
chamferaed edges. A 558mm x 5388mm by 1. 1mm thick formica sheet was glued to the
top surface, and a 590mm x 580mm by 0.5mm thick galvanised steel shest was glued
to the underside. The chamfered edage of the panel was covered on all four sides by a
30mm wide strip of G.5mm thick PYC. The overall panel dimensions were 539 5mm x
589.5mm x 32mm. Each panel weighed approximately 9.23kg, therefore the nominal
panel density was 81 Hqgn'f“:’_ Figure 1 shows the general construction of the panel.

The pedestals consisted of a 90mm diameter base unit manufactured from 3mm thick
mild steel. A 90mm long by 13mm diameter threaded stud fitted with an adjusting nut
was centrally riveted to the base unit. The head consisted of a S0mm diameter by
Imm thick pressed steel plate slotted to accept stringers and containing eight Smm
diameter holes equally spaced around the diameter of the head and cenfred 3mm in
from the rim of the head to accept panel and stringer screws. A 230mm long by 26mm
outside diameter tube with a wall thickness of 1.5mm swaged to the head. An
unthreaded plastic bush was located inside the bottom of this tube which then located
onto the top of the base stud. The design of the pedestal components is shown in
Figure 2 to &. It should be noted that the base plate of this padestal doss not comply
with the reqguirements of Clause P4.06 of the F3A specification as its area at
£362mm? is less than the required area of 10000mm?*.

The single component polyurethane adhesive used to affix the pedestals o the
substrate was manufactured by Conica Technik AG under the trade name “Conibond
Dach 1624",

TEST METHOD

The tests were carried out in accordance with the methods stated in "PSA MOB PF2

PS/SPU - March 15992 Specification” for a medium grade system.

RESLULTS
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Table 1
Peadestal Deflection Results
(FSA Specification Test TH.00)

-ﬁf_i Property Test Value Spﬁf_:ilfd
Tﬂ.ﬁ fior Free: Flay Pedestal 1 Pedestal 2
in Pedestal*
e Height of Pedestal (mm) 300 300 oo
Total Movement {mm) 15.16 14.57
Movement per 100mm Height 205 4.86
* Mote - Application of Lateral Load of SH (= 0.2%)
Table 2
Fanel Load Tests & Safety Factor
(T7.00=T11.00)
Specified
Test Mo. Froperty Test Value Limit
300mm Sgquare Point
Load Test E
2 Centre of
17.9°C Centre of Panel Centre of Edge : ;
BE% RH Adjacent Edge
Load 4.5k
Ceflection after 23h 1.54 173 1.BE
{rnem)
T7.00 Deflection after 24h 1.55 174 1.68 2 4Dmm max
{mm)
Stakility (mm) 0.01 0.0 0.02 0.02mm max
Fesidual Ceflection 017 0.16 018 0 S0 i
{mm) s
Permanant Indentation 0.09 0.12 011 0.15mm max
{rni)
Other Deformation None MNone Mone
Safety Factor Load : : No failure at
(T11.00) Test Mo failure. Indentation of top surface of panel. Iy T’IDrglmg
Od
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Table 3
Load Tests on Panels & Pedestals & Safety Factor Tests
(Te.00 + T11.00)
Test Specified
No. Property Test Value Limit
2amm Square Point
Load Test Centre Centre of 70mm Aleng
LT-QJC of Cﬁggrim Adjacent Ciagonal from
E6% RH Panel g Edge Pedestal Edgs
Load 2kM
Deflection after 22h n = a
imm) 1.53 2.37 240 1.48
T8.00 Celesto ufler 200 1.55 239 2.42 150 2.40mm max
{rmm)
Stakbility {mmm) 0.02 0.02 0.02 0.02 0.07mm max
Residus: [¥-Hection 0.19 0.17 0.18 0.18 0.50mm max
(P
ErmnestdcrEion” [ 0.11 0.14 0.12 0.15mm max
{rmm)
COther Deformation Mone Mone More Mone
_ ] ] Mo Failure at
{T11.00) | Safety Factor Load Test Severs indentation of top surface of pansl. 3 working
load
Table 4
FPanel deflection Tests & Safety Factor Tests
(T10.00 + T11.00)
Test Specified
No. Property Test Value Limit
Uniformity Distributed
Load Test Centre Cenire Cenire Centre Centre
17.8°C af of of of of
66% RH Edge 1 Edge 2 Edges 3 Edge £ Pansl
Load 8kMm™ {2.88kM)
T10.00 Deflection after 22h (mm) 1.37 1.38 1.28 137 1.21
Ce=flection after 24h (mm) 1.38 1.39 1.41 137 1.22 2. 40mm max
Stability {mm) 0.0 0.01 0.02 0.00 0.0 0.02mm max
Fezidual Deflection {mm) 0.14 015 0.17 013 0.13 0. 50mm max
Fermanaent Indentation {mim} il Mil i il il D.15mm max
Other Deformation Mone Mone Mones Mone Mone
Mo Failure at
(T11.00) Safety Factor Load Test Mo damage to panel or pedestals. 3% working

nad




Limm Formlce Top ikhest

20mm Thick Core

Doomm Steel Bottom Sheet

0.5mm FYC Edge Strip

H. ] ETICC L
FQUTH 1, rrm 1o Scae | 12M202003|A

Datad and Demansions for
Panal P3

Wakina Samayi Ead 50,

ﬁ FORMMETAL

Tasl Repon
Laharal ory NumDsar
SN T IO

Gusons Road, Pankholl
Stolos-on-Trant, Siaffs. B4 TLG
Tel. O17E: T4G&ITE
Fax 1782 7E4488
wearaL cbvi-anline org

£0°LLZMS 'ON Hoday 1581

AV



]
S
=t
L4,
(a8
£
3
'
IE
-+
:I-\.
Slormm
EP3mm
'I - E-_'::ﬂ“[".
hTl;“r & EEL] e Foad, Penkhull
ura "\Il::-1‘abcsl= 12122003 A E : oens i il
L = FQRMHET‘L Tasl Raoar LR aa— m?qﬁ?ih 5';_._ L /
2 : Laimoratory Mumiber Tel. 91782 T464T l‘.
Datail and D:r_nans.ms far Making Sanayi Led. 5 '_-.‘-."-."-2?'-'.-'.‘;:! Fax. B1THZ TH4458 =
M14 Padastal wraree obi-anfline_ong

£0°LLZMS ON Moday 1581
v



BSmm

o~ @S 0Umm
Ly
F-"' 3 r"' |'_"""" r= G Road, Penkhul
i 5 I oS 3 i
by Kgure woTTOACAE | 12M22003(A B FORMMETAL Taat Hepor Sinke fn-1 "i‘fﬁ“}’”.:’..‘%“ L ﬁ\.
Detald and Demansions far Wakina Sanayi Lad. 5t Latc;i? ;tﬂ'm.' F:‘;E. Is:ln:-:a:i :r;usa i
M14 Padestal wraret, ohi-anli ne org

£0° LLEMS BN Hoday 188)
hvi




“‘ﬁ._____,-'-"
EA.H'. 4 7 Tl LT
Bguing 4 . rhlm foScds | 1211272003|AB : Qussns Road, Penkhull,
i FORMMETAL ) feat Report Sioke-on-Tront, Stafls. $14 7L0
| . 1 . " Albwcrat MumiDeT, ol. i o] &
Ganara View of M14 Padastal Mlaking Samayi Led. Sh. r_-p.-.-ﬂ,.-jd. Fax. 01782 TE4458 =
‘warm. chi-online .org

hvd

€0 LLZMS "ON Hoday 1581



Anl-Slatic Cap

N
Kh-"_;b =8
5 ] £
»” M £
2 3mr e
- ]_
] T
= MM
% 1 | =k
| £
|| ol
2rm
[Figure 5. [ 127 X Ciusans Hoad. Pankhul
i Lok 5 5
b b i L FORMMETAL ~ Test Repart Smho o Trent St 54 7LO A
Liein ang. [ isnsiond for Makina Sarayi Lid. SH. - - faz 81782784088 4

AL O E-andl ne ang

£0'LLZMS ON Hoday 158l



TS -

ﬁ_u’. )
Figura 6. | mor 7oscas [12.‘12‘2033 A
Ganeral Viaw of Anti-Static Cap

s

FORMMETAL

Makina Sanayi Lad 50

Teat Hepon
Laboralory Numier
SNZrTO3

Gussns Road, Pankhull,
Sanike -on-Trent, Siafis. 514 TLO
Ted. 01782 T46476 &L
Fax, @17T82 THids8 Z
weanal obvi-anline ang

£0°LLZMS "ON Hoday 158l



